
Assembly Guide
Seated Row

 



PART LIST 

2 6 P20-1234 HORIZONTAL FRAME
3 24 D12345678 BOLT, M16-2.0P X 2-3/4" (70mm) SOCKET HEAD 
4 24 D12345678 NUT, M16-2.0P LK ST ZN

50 180
3

190150 170160
6

130 14012090 110100403010 706020 80
1 2 4 5 7

200

PAGE 2

No. Qty Part No. Description No. Qty Part No. Description
1 1 P04-4383 Base Assembly 17 8 Button Head Screw 1/4" x 1/2"L
2 1 P20-4274 Seat Frame Assembly 18 4 Cap Head Screw 3/8" x 155mmL 
3 1 P20-4275 Foot Rest Assembly 19 2 Cap Head Screw 3/8" x 4 3/4"L
4 1 P20-5006 Connect Tube Assembly 20 4 Cap Head Screw 3/8" x 2 3/4" L with blue patch
5 1 P20-5007 Main Frame Assembly 21 3 Cap Head Screw 3/8" x 2 1/2" L with blue patch
6 2 P01-5937 Guide Rod 22 2 Cap Head Screw 3/8" x 2" L with blue patch
7 1 P20-4282 Head Plate Assembly 23 3 Cap Head Screw 3/8" x 2" L
8 1 P11-0210 Weight Selector Pin 24 4 Cap Head Screw 3/8" x 3/4" L with blue patch
9 5 P10-0778 15lb Weight Plate 25 17 3/8" Flat Washer
10 9 P10-0779 20lb Weight Plate 26 8 1/2" Flat Washer
11 1 P07-0440 Seat Pad 27 14 Curved Washer
12 1 P04-1419 Triangle Handle 28 4 Lock Nut 3/8" x 7.2t
13 1 P20-4276 Swivel Pulley Assembly 29 5 Lock Nut 3/8" x 11t
14 1 P02-6904 Front Cover 30 1 C Clip
15 1 P02-6905 Rear Cover 31 1 Snap Hook
16 1 P13-0491 Cable 32 2 A06-0304 Weight Stack Cushion

33 1 P05-1010 U Bracket
34 1 P05-1015 Shoulder Bolt with blue patch
35 1 P06-0035 4 1/2" Pulley 
36 2 P06-0051 3 1/2" Pulley
37 1 P06-2262 Cable Plastic Housing
38 1 M5 Allen Wrench
39 1 M6 Allen Wrench

* 40 6 Button Head Phillip Screw #10 x 1/2"L with blue patch
* 41 1 Socket Cap Screw 3/8" x 2 1/2"L
* 42 1 Lock Nut 3/8" x 11t
* 43 1 P03-0616 Sleeve
* 44 2 P06-0589 Guide Rod Sleeve
* 45 1 P06-2129 Flatoval End Cap
* 46 2 P06-2135 Pulley Cover
* 47 1 P06-2136 Plastic Cover
* 48 4 P06-2203 Rubber Foot Pad
* 49 2 P06-2208 Plastic Washer
* 50 1 P06-2270 Plug
* 51 2 P06-2793 Foot Rest Pad
* 52 2 P08-0165 Step Spacer
* Pre-installed



50 180
3

190150 170160
6

130 14012090 110100403010 706020 80
1 2 4 5 7

200

PAGE 3

STEP 1 

2

5

27

1

18

3

24
25

20

4

22

28

20

w/ NP

w/ NP

w/ NP

w/ NP

51

48
47



50 180
3

190150 170160
6

130 14012090 110100403010 706020 80
1 2 4 5 7

200

PAGE 4

STEP 2

10

9

8

21

19

29

25

27

32

6

11

7

w/ NP

(5) 15lb Plates

(9) 20lb Plates



50 180
3

190150 170160
6

130 14012090 110100403010 706020 80
1 2 4 5 7

200

PAGE 5

STEP 3

46

30

23

36

29

25

12

31

33

37

35

34

16

w/ NP

* Use C Clip Plier to secure 
C Clip (#30) in the groove of 
Swivel Pulley Shaft.5330mm

13



50 180
3

190150 170160
6

130 14012090 110100403010 706020 80
1 2 4 5 7

200

PAGE 6

STEP 4
15

14

17

26

1

w/ NP

Weight Stack numbering Label 
15lb - 270lb (6.8kg - 122.7kg)

30 13 6

45 20 5

60 27 3

90 40 9

75 34 1

150 68 2

110 50 0

130 59 1

170 77 3

190 86 4

210 95 5

230 104 5

250 113 6

270 122 7

15 16 8

/KGS

MDOOO669



50 180
3

190150 170160
6

130 14012090 110100403010 706020 80
1 2 4 5 7

200

PAGE 7

STEP 5 Only when ordering without Shroud Set

 

** If ordering with Shroud Set, please see
the assembly instruction in the Shroud Box 

Put INOTEC logo sticker on both left and right sides


